CR by EMB Mfg.

WALLENSTEIN €2

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On -NOB 2MO0 - Canada
Ph: (519) 699-9283 -Fax: (519) 699-4144
www.embmfg.com

CR100 Trailer
Chipper Parts Manual

S/N 2E9UST1114E010013 - 2E?UST1113FSO10021
MODELS CR100, CR100B,

CR100H, CR100HW,
CR100BH, CR100BHW

Refer to the operators
manual for safe
operation and

maintenance 1060T100 CR100 RevD Parts Manual.030915
Rev # 160616




10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Table of Contents

CR100 Variation Chart...............cccceeuunnnnnnee. 3
Frame Detail - Tongue & Jack..................... 4
Frame Detail - Front...........ccccovvvvvvvevirenenennnnes 5
Frame Detail - Rear........ccccoevvennreeeeeeennnne. 6
Frame & Fender Detail ............cccoevvevrvennnnnnes 7
AXIE ASS’Y ..ottt eeeeaee e e eaaaaes 8
Hub Assembly..........ouiiiiiiiiiiriccciieeeeees 8
Brake Assembly...........cccoeiiiriiiirrrnniiiiieennnes 8
Engine Carriage.........eeeeiieeicciirnneeeccceneennn. 9
[ Te |1 1= XS0t 9
Engine Parts........cceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenn 9
Engine Compartment Shroud.................... 10
Engine Compartment Door ....................... 10
Radiator Shroud & Screen Door ................ 11
Tank Compartment Shroud ....................... 11
Battery Fuel & Hydraulic Tanks.................. 12
Tank Compartment Tool Tray Detail ......... 13
Battery Fuel & Hydraulic Tanks.................. 13
Control Panel ..., 14
Tank Compartment Lid ..........ccccceeeeeennnnnee 14
Discharge Chute .........cccceeivevvnneeeeceenennee. 15
Rotor Housing Rear ...........cccoeeeeeeveveeeennnnnnne 16
Rotor Housing Front ............ccccevvevveereeenennneee 16
Rotor Interlock Latch...........cccceveeeveveeeeennnees 17
Rotor Interlock Clutch ............................... 17
Rotor Assembly ........ccouueeeiivvniiiiiiiniieinennnn. 18
Pulley Shroud .........ccoouvvriciiiiiiiiinreeeennnen. 19
Hopper Top / Back View..............uueeeeveeenee 20

Bypass Valve Detail..........ccooevrvrvrvnnniieinnnnnn 20
Hopper Front/ Bottom View........................ 21
Upper Roller..........ueeecciieeeeeeeeeercccceeeeeeee 22
Plunger Assembly Detail............................. 23
Upper Roller Parts List ........ccoovvveeeeennniiennnnnns 23
Lower Roller..........uueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenns 24
Hopper Roller Shrouding............ccccceeeeeeeeeene 25
Feed Table ..........uueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenee 26
Feed Roller Control Detail........................... 27
WINnCh ..o, 28
Winch Drum Detail .......cccooeviiiiiiiiiinininnnnnn. 29
WIinch Arm ASS'Y ....cooiiiiiiiiiiiiiiiiiccceeeeecceeeeen, 29
Fairlead Ass’'y Detail ........cccoevvvvvvrnneiieennnnns 30
Roller Lift Hydraulic Cylinder ...................... 30
Cylinder Seal Installation............................ 31
Roller Lift Hydraulic Cylinder Detail............ 31
Intellifeed Manifold Ass’y.......ccuuueeeeeeeeennnnnn 32
Winch and Roller Lift Hydraulic Controls ... 32
Intellifeed Wiring Harness &........................ 33
Lights and Brakes Wiring Harness ............. 33
Intellifeed Wiring Diagram #262108........... 34
Hydraulic Hose Parts List ......ccccovvveeeceennnens 35
Hydraulic Schematic CR100...............c....... 36
Hydraulic Schematic CR100P..................... 37
Label Layout - List..........ceeiiirriiiiiiiicieieeenes 38
Label Layout - Left Side.......cccouvvvvvrencieennnnns 39
Label Layout - Right Side ...........ccccceeeeeeeeeee 40
ACCESSOIIES......uueeeeeeeeeeeeeccennneeeeeeeeeeessssnnnne 41

Page 2 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB

Mfg. for information.

Foreword

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteincr.com and click on "Contact” for more information.

CR100 Variation Chart |

Option
CR Option Cross | Hydraulic | Hydraulic | 3.0" Eye 25/16 Revision
Referance Winch Roller Lift | Pintle Hitch Level
Coupler

CR100 X D

CR100B X X X A

M [ cri00H X X A
o
d
e

] CR100HW X X X A

CR100BH X X A

CR100BHW X X X A

Page 3 of 42 For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

¥ DNP/E ‘INN %207 X8H V12217 Ll
¥ .2/1-C X ONY/E )log XeH GZl117 9l
L 8010005} X 843 ¢ ‘apuld 129167 Gl
L [, X.p/1 uieyd Aejes Aing Aresy 60£26Z vl
L youms Ajejes Aemeyesig 11167 gl
i #000Z 481dn09 YOUH ,91/5-C 819167 2l
¥ ONS/S ‘INN wer 19€2/7 L
9 ONP/€ ‘INN %007 X8H V12217 0l
¥ ONS/€ ‘INN %007 X8H V2217 6
i ONP/L ‘INN %007 X8H V12217 8
9 Z X ONY/E ‘)0g XoH 02117 .
¥ Z/L-1 X ON8/S 'Hog X8H G191/7 9
¥ L X ONS/E ‘)og XoH 01ELLZ g
i W2/1-€ X ONY/) ‘)og XoH SeLLLZ ¥
L Y/l X /¢ 18WwolD Jeqqny 228297 ¢
! 20GYZ801 404 Juswplopm Yoer [ £0SMZ80L Z
i Juswpiap 8nbuo] | €£9ZM0901 _
30 :o_a_._owmn_ :o_a_._omwo ainog

MHE00LdD ®
HA00 1D 'd00LdD 13AOW

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

3obr '3 anbuoj - [Ib}ag Swbig

Page 4 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

T_om Junojy Buisnoy Jojoy

b
.............

1jog abelue) suibug

¥ ONS/G N wer | 19¢z/7 0¢
Z [speaiy] (in4 9 X ONg/S ‘pu3 poy 1969/7 67
¥ Z/1-€ X ONgJ/G Jog ebee) [ 69z9,7 8z
¢ v/L-) X ONg/l ‘Hog ebueld | 2619/Z Ji
4 ¥/ X ONp/| }log abuej4 1119/7 14
9 9/G '18ysep Jeld 191€/7 [
¥ 09Z X ONY/L INN-MY | 2962/7 [
Z ZLEXONS/EINN-AY | 6662/Z 44
¢ ONgZ/} NN 8bue|4 1652/7 \z
9 ONB/G ‘IN %007 XH \922.7 02
[ pI-L X ONG/G Hog XeH | £191/Z 6l
v Y/l X p/g1owwold Jeqany [ 72879z gl
7| ‘equy ,zdweyesie punoy | G0ZL9Z Ll
Z dwe g Jpwwoid punoy | 707197 9}
| Juswp|aMm 4o1iedL 00440 | #0LMO90L Gl
) uofdasaq #Med | alNog

Juol4 - I0}oQg Wi

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 5 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

v ON9L/G NN 8buel | 12627 [\
8 ON9L/G ‘N wer | 1z€2/7 6¢
8 .91/} dwepd esoH sjgnoa | €9v6/7 6y Z Y/l X p/¢ 1owwoin Jeqany | 728297 [3
v | .wXON9L/G Pus pepeaiyl [ 1yi6/Z 8y V| w2/ dwed aup pezusqany | 618297 1€
| [vig X ONOZ-p/ ‘meiog aulyoeiy | 10€8/Z 1y Z dwe7esueo] [ 106197 9¢
v 0l# mauog buiddey-yies | 11,917 oy z dwe ,z Jowwoid punoy | 207192 Ge )
/ v/l-L XONg/| og obueld [ z619/7 Sy Z|  pod.zdwetieyep punoy [ 107197 3 _
z . XONp/L ‘Hog abueld | ¥119/7 vy z 9,9x7/)-zowwoin [erQ | €0119Z 3 8
¢ 092 X ONy/L INN-NY | 2962/Z [ Z| pad w-9xyi-zwbeno [ 201197 43 "
v ZLEXONIL/GINN-AY | /662/7 v [ Juswpjep Jojie1L 00449 | #01M0901 13 8
/ ONgZ/| NN ®buel | 1662/7 Wy L] 00140 ‘Junojy ejeid 8susar | y¥z210904 0¢ |
A uonduosaq #¥ed | alwos AD uolydiiosaq #¥ed | alwog

T_om Junojy BuISNoH J0joy _I/
-

5)109 Junoly JaddoH

IpaYy - [Injeq Wbl

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 42



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

MODELS CR100, CR100P

Qty

1060W264 | CR100 Trailer Weldment | 1

8
8

Hex Bolt, 1/2NC x 1
Hex Lock Nut, 1/2NC

1060W105 | Fender Well Weldment | 2

271510
272251

BOM ID | Description [ Description

52
53

Frame & Fender Detail

Page 7 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Axle Ass'y |

See Brake Assemby

BOM ID

Part #

Description

Qty

271655

Hex Bolt, 5/8NC x 5-1/2

772261

Hex Lock Nut, 5/8NC

272931

Lug Nut, 1/2NF

291124

#12 Torflex 7k 22.5deg xx

291327

ST235/80R16 Radial Trail

291702

Electric Brake, 2x12 LH

291711

3500# Brake Drum 12" Assembly

791712

Electric Brake, 2x12 RH

See Hub Assembly

Hub Assembly |

BOMID | Part# | Description Qty
62 723206 | 25580 Cone and 25520 Cup 1
63 723207 | LM67048 Cone and LM67010 Cup 1
64 728203 | Seal, Single Lip 1
65 Z72931 | Lug Nut, 1/2NF 8
66 291710 | 3500# Brake Drum 12" 8 on 6-1/2 Bolts| 1
67 791806 | Dust Cap 2.33 Bore 1
Brake Assembly |
Item Part No. Description Qty
791702 LH Complete Brake Assembly 1
791712 RH Complete Brake Assembly (shown) 1
1 036-089-05  |Backing Plate Assembly 1
2 047-107-05  |LH Actuating Lever Arm Assembly 1
2 047-108-05  [RH Actuating Lever Arm Assembly 1
3 027-005-00  |Wire Clip 2
4 046-009-00  |Retractor Spring 2
5 043-004-00  [Adjuster Assembly 1
6 046-018-00  |Adjusting Screw Spring 1
7 046-007-00  |Adjuster Slot Plug 2
8 046-016-00  |Wire Grommet 1
9 005-067-00  [Anchor Post Washer 1
10 006-193-00  [Nut Washer Assembly 5
11 K71-105-00  |Magnet Kit Contains: 1
Magnet (white wire) 1
Magnet Clip 1
Magnet Spring 1
12 K71-048-00  |Shoe & Lining Kit Contains: 1
Primary Shoe & Lining 1
Secondary Shoe & Lining 1
Shoe Hold Down Pin #2 2 . .
Shoe Hold Down Spring & Cup 2 quallfled meChamC-

Please note: brake parts are not avail-
able from EMB Mfg. Brake part numbers
here reference Dexter Axle brake as-
semblies and are available from your
local auto parts dealer. All brake repair
and maintenance should be done by a

Page 8 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Engine Carriage

SK PL20-S/D-31

Seal Kit for 253115 Pump

PL20/20-S/D-31/S7

Seal Kit for 253116 Pump

BOM ID | Description | Description Qty BOM ID | Description | Description
67 276121 Flange Bolt, 5/16NC x 3/4 1 76 7279464 Double Hose Clamp 13/16"
68 1060W106 | Engine Pack Subframe 1 77 279932 Rubber Isolator, 2" x 1-5/8 x 3/8BNC
69 771225 Hex Bolt, 5/16NC x 2-1/2 1 78 271617 Hex Bolt, 5/8NC x 1-3/4
70 771230 Hex Bolt, 5/16NC x 3 2 79 272261 Hex Lock Nut, 5/8NC
71 7271512 Hex Bolt, 1/2NC x 1-1/4 8 80 272361 Jam Nut, 5/8NC
72 772531 Flange Nut 3/8NC 7 81 273161 Flat Washer, 5/8
73 772957 Riv-Nut 5/16NC x 312 4 82 276561 Rod End, 5/8NC x 6 Full Threads
74 772958 Riv-Nut 3/8NC x 150 5
75 279457 Hose Clamp, 1-1/2" 1 @
Engine Note: for more information
on Kubota V3600T Diesel
BOM ID | Description | Description E ng n e,’ please review the
78| 747608 | Kubota V3600T Diesel Engine Kubota’s Owners Manual.
79 1060W132 | Air Intake Clamp
80 741520 Bushing, SK 2-1/4" KW5/8
81 241771 Sheave, 4B80
82 746598 Key, 3/8 x 5/8 x 3-1/2"
83 247908 Air Duct, 3-3/4" x 6"
84 251647 Straight, MJIC x MORB 0810
85 251659 Elbow 90, MJIC x MORB 1610
86 753115 Spline Shaft Gear Pump, PLP20.11,2
87 271220 Hex Bolt, 5/16NC x 2
88 274121 Set Screw, 5/16NC
89 7277562 SHCS, M10x1.25x25mm
90 Z79406 Hose Clamp, #60
91 253116 Spline Shaft Tandem Pump
92 755801 O-Ring, Buna-N #236
93 262713 Copper Ground Strap x 9"
94 276121 Flange Bolt, 5/16NC x 3/4
95 277362 Int - Ext Tooth Washer, M10
96 277363 Split Lock Washer, M10
97 277663 Hex Bolt, M10x1.25 x 25mm
Engine Parts
Part # B Description
107010001559 Primary Air Filter Element Tandem Pump for
(P828889|Donaldson Primary Filter) R, R
107010001560(Safety Element
(P829333|Donalsdson Safety Element)
106200000515(Air Filter Case (Includes Filters)
(G082526)
106200000062 [Coolant Overflow Bottle
106010002269(Rad Cap
Part # Description

Page 9 of

42 For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Engine Compartment Shroud

BOM ID [ Description | Description Qty
93 1060S108 | Air Intake Screen 1
95 1060W117 | Engine Vent Screen Weldment | 2
96 1060W131 | Air Cleaner Access Door 1
97 1060W132 | Air Intake Clamp 1
98 1060W136 | Enclosure Hood Weldment 1
100 272221 Hex Lock Nut, 5/16NC 2
101 272955 Riv-Nut 1/4NC x 165 4
102 272958 Riv-Nut 3/8NC x 150 12
103 276111 Flange Bolt, 1/4NC x 3/4 4
104 276133 Flange Bolt, 3/8NC x 3/4 16
105 276225 Carriage Bolt, 5/16NC x 1 2
106 279303 Dome Rivet, 3/16" x 1/4" 2
107 279306 Dome Rivet, 5/32" x 1/4" 3
108 262826 Machine Screw, 1/4NC x 3/4" | 2
109 272211 Hex Lock Nut, 1/4NC 2
110 278301 Rubberized Wire Clamp, 2-1/2"| 2

<

BUNM IV

rart#

uescripuon

<

1060L235

Latch Strike Plate

279303

Dome Rivet, 3/16" x 1/4"

1060L172

Maintenance Access Door

1060W108

Clutch Side Shroud Weldment

218103

Friction Hinge 1/4" x 2-1/4"

218208

Padlockable Paddle Latch

276133

Flange Bolt, 3/8NC x 3/4

279303

Dome Rivet, 3/16" x 1/4"

279306

Dome Rivet, 5/32" x 1/4"

292501

5/8 Seal with Vinyl Grip x 101"

N NS Y] N BN V) [ BN FY N

Page 10 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

Radiator Shroud & Screen Door

BOM ID | Part # Description Qty
17 1060L210 | Coolant Fill Plate

118 1060W124 | Radiator Screen Weldment

119 1060W138 | Radiator Screen Panel Weldment
120 218207 Spring Latch Pin 1/2 x 1" Stroke
121 272221 Hex Lock Nut, 5/16NC

122 272752 Machine Nut, #10-32NF

123 272958 Riv-Nut 3/8NC x 150

124 275203 FHCS, #10-32NF x 3/4

125 276133 Flange Bolt, 3/8NC x 3/4

126 276225 Carriage Bolt, 5/16NC x 1

127 292501 5/8 Seal with Vinyl Grip x 83"

[N P3Y O] BN N 5N PO (RN BN DN DN

TRV AR

) P

Tank Compartment Shroud

BOM ID | Description | Description Qty BOM ID | Description | Description Qty

128 1060L346 | Tank Compartment Strike Plate 136 272521 Serrated Flange Locknut, 5/16NC 3
129 1060W119 | Shroud, Tank Side Weldment 137 272958 Riv-Nut 3/8NC x 150 18
130 1060W253 | Tank Door Hinge Rail Weldment 138 276133 Flange Bolt, 3/8NC x 3/4 12
131 1060W270 | Tank Shroud 139 276134 Flange Bolt, 3/8NC x 1 4

132 734204 Ball Stud 13mm x 5/16
133 262819 Rubberized Wire Clamp, 1/2"
135 272231 Hex Lock Nut, 3/8NC

140 7278301 Machine Screw, 1/4-20NC x 3/4
141 278319 Machine Screw, 5/16NC x 3/4" Locking| 3

) PN N PN DN N PN

Page 11 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

To Hydraulic
Pump

Battery Fuel & Hydraulic Tanks

Page 12 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

Qty
1
1

2
2
11

Hex Bolt, 1/4NC x 3/4
Riv-Nut 1/4NC x 165
Flange Bolt, 3/8NC x 3/4

Description

Description

1060L183 | Coolant Overflow Bracket

1060W133 | Toolbox Rail Weldment
see below | Coolant Overflow Bottle Kit| 1

271107
272955
276133

BOM D | Part #

140
141
142
143
144
145

Part #

106200000062 |Coolant Overflow Bottle

Tank Compartment Tool Tray Detail

L 99X 91/G U eng | q11ee67 161
b 8G X 91/G U eng | e Lee67 06}
L 0G6-v1€ Mepeg | /12€6Z 631
L | 1eselq-de) [end senoioy SdIL | 91167 83|
L Jowwois) abneg (on4 sjowdy | G167 181
L .81 Xjowwoin ‘sbneg jend [ z11£627 93}
¥ vt ‘dwejy 8soH [ Gov6/7 Ggl
Z 914 ‘dwey) osoH L0v6./2Z 8l
9| /L XdNZE-0L# ‘MeI0S BUIYORY | £0€8/Z €8l
L | #/£ X ONOZ-p/L ‘Malog Bulyoel | 10£8.Z 28l
7l /€ X ONS/E og ebuely | €£19/7 18l
0l 0GL X ONS/E INN-MY | 8562/7 08}
L GOL X ONP/L INN-MY | G662.7 6.1
. ONS/E INN YOI XeH | 1£22/7 /)
¢ /S X ONS/E Hog xeH [ 20€1/7 1)
L WL ‘dwerd aup pazueqany | y28z9z7 9/)
3 8/L X p/g JBWwWoIS) J8qany | £28297 G/l
| [e1ewowiay] [oreTybIS Jlonesey | 806557 il
L ded Ja|li4 Jeyeaig [ 10v557 el
L /e X p/¢ ‘ded el | 20657 ZLL
L aje|noiled - y/g - 8N4 110 | 108567 VL)
L wdbp| ‘Jeuteng uonons [ 101657 0L}
L .0F X 8SOH Yonu suel |, | Zzyesz 69}
I 919} XOIrd X gH yblens | 65167 89}
L ZLZL AN X OIPN 06 Mogi3 | $5715Z 191
L 9080 d4 X N “1eonpay | 9zz167 99}
Z 80dW Bnid 183008 |  Z61167 69}
Z 9050 AN X gH 06 Mogi3 [ 681157 9l
L 2191 dIN X gH ‘Wbrenss [ 881157 €9}
L 90d4 X 80dIN Jeidepy wojsnd | €0LWo90L 29}
L Juswp[ap Yuey [and4 | GL1LMO0901 191
L Juswplap Yue] dlnespAy | 1 LM090L 09}
L aqn] dnyold [an4 | 0150901 65}
[§T) uonduosaq #4ed | alwog

2|1 ebod wol panuipuod

S)UD] OINDIPAH 8 [9n4 AI9HDyg

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 13 of 42



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Control Panel

BOM ID | Part # Description Qty
150 see chart | Engine Control Box 1
151 elow Kubota Throttle Assembly 1
152 262816 | Deutsch Mounting Clip 1
153 262819 | Rubberized Wire Clamp, 1/2" 2
154 766204 | Control, IntelliFEED 1
155 272211 | Hex Lock Nut, 1/4NC 4
156 273111 | Flat Washer, 1/4 1
157 7278301 Machine Screw, 1/4-20NC x 3/4 | 4
158 278312 | Machine Screw, #10-24NC x 5/8{ 4
Part # Description

107010002329|Lofa Panel

107010002445|Tachometer

107010000007|10' vernier cable

107010000610|Black Knob

107010000351 Pivot

107010002493 |Threaded Hub

Tank Compartment Lid

Part # Description Qty
1060W135 | Tank Door 1
218208 Padlockable Paddle Latch 1
219915 Plastic Hole Plug 9/16" 1
734204 Ball Stud 13mm x 5/16 1
234206 Gas Spring, 10mm x 11" Stroke 50lbs| 1
272221 Hex Lock Nut, 5/16NC 3
276225 Carriage Bolt, 5/16NC x 1 3
279306 Dome Rivet, 5/32" x 1/4" 4
2925012 | 5/8 Seal with Vinyl Grip x 42" 1
792501b | 5/8 Seal with Vinyl Grip x 99" 1

Page 14 of 42  Forthreaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

Z . X ONg/¢ ‘}iog eberie) 1£29./7 602
| .8/6 X,2/L Nog Jepinoys | 2666/7 802
G DNS/E ‘INN %207 X8H V62227 102
0L ON9L/G ‘NN %007 X8H V222127 907
0l JPIE-)L XONOL/G Wog XeH | /1ZLiZ 07
L [.S01 0 x wwg/) x g0 wwz Bunds X3 [ covlez 02
! .80°0 X,£ X 00 ,8/G ‘Buuds 1x3 | GogLEZ €07
| Z0dIN ‘Bumid eseais) Gy moq3 | $0262Z 202
Z a0 .} ‘Bnid edidonseld | 16617 102
Z .} ‘du9 sjpuey 12617 002
¥ moueN ‘Bunesg isniy] s8bieyosig | z11S090) 661
¥ apip ‘Butteag ysniy) abeyosia | 11150901 361
Z Bury J8oeds 00140 | 0%£70904 161
Z Bury ainded pooH 0014 | 86170901 9%l
| 00149 ‘@nyd 8bieyosia [ 0/7M0o901 g6l
| Juswp[eA\ 8lpUBH 400818 | G7LAMO90L 61
! Juswplop ases|dy Yyore | 6z1M090L 6}
| Jojosjyed 861eyosiq 00149 | 2210901 261
0 :o_un__._omwn_ ‘ON Med

9jny)D abibyosiq

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 15 of 42



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

Rotor Housing Rear

BOM ID [ Part No. | Description Qty i 7
210 1019M904 | Knife, BX92 Ledger 1 R
211 1021L150 | Ledger Washer 2 7 il
212 1060L284 | Hood Closure Interface 2 {8
213 1060W102 | Lower Housing Weldment, Trailer | 1 § §
214 1060W103 | Twig Breaker, CR100 1
215 1060W126 [ CR100 Upper Housing 1 ik R
216 1060W150 | Square to Round Weldment 1

217 219321 Handle Grip, 1" 1

218 271310 Hex Bolt, 3/8NC x 1" 7

219 271515 Hex Bolt, 1/2NC x 1-1/2" 6

220 Z71572G8 | Hex Bolt 1/2NF x 7/8 Gr8 2

221 Z71579G8 | Hex Bolt, 1/2NF x 1-3/4" G8 2

222 272231 Hex Lock Nut, 3/8NC 4

223 272251 Hex Lock Nut, 1/2NC 10

224 773151 SAE Washer, 1/2" 12

225 276552 Rod End, 1/2NC x 5" Full Threads| 2

226 1012L269 | Gauge, Ledger Setting 1

‘ Ledger Knife Detail Assembl%

Rotor Housing Front

BOMID | Part # Description Qty
226 1021L155 | Rotation Stop 1
228 218210 | Spring Pin 1/2 x 1" Stroke, No Pegs| 1
229 762819 Rubberized Wire Clamp, 1/2" 2
230 762821 Rubberized Wire Clamp, 5/8" 1
231 762822 | Rubber Grommet 3/4 x 1/4 1
232 262823 | Rubber Grommet 3/4 x 1/8 4
233 271662 | Hex Bolt, 5/8NC x 10 1
234 272211 | Hex Lock Nut, 1/4NC &
235 272261 | Hex Lock Nut, 5/8NC 1
236 272271 | Hex Lock Nut, 3/4ANC 2
8
7
2
2
4
3

237 272752 | Machine Nut, #10-32NF

238 272959 | Riv-Nut 3/8NC x 312

239 273161 Flat Washer, 5/8

240 273171 | Flat Washer, 3/4"

241 775203 | FHCS, #10-32NF x 3/4

242 278301 Machine Screw, 1/4-20NC x 3/4

Page 16 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

Rotor Interlock Latch

BOMID | Part # Description

243 1056M115 | Spacer, Shredder .580
245 1060L281 | Interlock Handle Base LH
246 1060L281H | 1060L281 Mirror

247 1060L282 | Interlock Early Warning
248 1060L287 | Rotor Hood Safety Latch
249 1060L328 | Interlock Tip

251 1060L330 | Linkage

252 1060W256 | Interlock Engage Handle
253 719321 Grip, 1" x 5"

254 731401 Spring 3/4 x 4" Heavy
255 271112 Hex Bolt, 1/4NC x 1-1/4
256 271312 Hex Bolt, 3/8NC x 1-1/4
257 271315 Hex Bolt, 3/8NC x 1-1/2
258 271317 Hex Bolt, 3/8NC x 1-3/4
259 271622 Hex Bolt, 5/8NC x 2-1/4
260 272211 Hex Lock Nut, 1/4NC
261 272221 Hex Lock Nut, 5/16NC
262 272231 Hex Lock Nut, 3/8NC
263 272261 Hex Lock Nut, 5/8NC
265 273131 Flat Washer, 3/8

266 773161 Flat Washer, 5/8

267 273171 Flat Washer, 3/4"

268 275572 Shoulder Bolt, 3/4 x 3/4
269 276111 Flange Bolt, 1/4NC x 3/4
270 276522 Eye Bolt 5/16NC x 2

ty

BNEI LN LS BV K0 RSN EN ] 123 B B DY BRN DO PR N B BN BN Y B B N XY )

Rotor Interlock Clutch

BOM ID | Part # Description Qty
271 1060M106 | Interlock Roller 9
272 1060W255 | Interlock Clutch Weldment 1
273 10601279 | Interlock Roller Head 18
274 732601 Die Spring, 1/2" x 1-1/2" Red 9
275 Z71378G8 | Hex Bolt, 3/8NF x 2-1/2 Grade 8] 9
276 772232G8 | Hex Lock Nut 3/8NF Grade 8 9
277 774122 Set Screw, 5/16NF 1

Page 17 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

UOIN[D %00[I9)u] 89S @

J3A07) JOJedIpu| Uoleloy | Z0LSIeol 00€

/€ X ONOZ-7/| ‘810G sulyoel 10€8.Z 66¢

8 9peld g/1-Z X ONS/S ‘llog abelue) | 89¥929/7 86¢

/€ X AN9L/G ‘SOHE 1G€G.Z 16¢

W8/€ X AN9| /L ‘MaIdS 18 WivlZ 96¢

ONJL/G ‘Maidg 185 243274 G6¢

4N8L-91/6 ‘INN Wer sseig 1S€¢/Z ¥6¢

8 8peI9 JNB/G INN X007 XeH [ 891922.7 £€6¢

ONP/L ‘INN %907 XeH [2349%4 26¢

819 ¥/1-1 X ANZ/L 08 XoH | 89G.61/Z 162

o~

X ONS/E ‘log XeH 0celLZ 06¢

pea 89 Uim Josuag dnyold g334NI8| 012997 68¢

40/} ‘duweid alip paziaggny 618297 88¢

W0/1-€ X 8/G X 8/¢ ‘Ady) 869977 18¢

519y ‘enesys LIz 98¢

8/SAMM /)-C 4S ‘Bulysng 61GI1¥Z G8¢

.08 X119d .8, Pend ElELYZ ¥8¢

L1dNgy| ‘Buipi{ aseain 1026¢Z €8¢

W9}/1-g WU obue|4 Ja|j0y |EOUBYAS 01¢5¢Z 28¢

JuswpjaM JeiedL ,0L 010y | L0LMO90} 18¢

00140 ‘Joxoeig Bununoly Josuss | 121090} 08¢

00140 Junol butieag “saoedg | 01,7090} 6.¢

| N[~ |||~~~ ]|— ||| |o|N|—|F|—]|o|—]|—

10J0Y Z6Xd ‘a)ux | €06IN6L0L 8.¢

I uonduosag #3ed | QI o8

o

10607100 CR100 RevD Parts Manual.030915

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Alquiassy 1ojoy

Page 18 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

Ll /€ X ON8/E ‘Nog abue|4 €€19/7 4%
6 /g X ON9L/G ‘Yiog 8bue4 1219/Z Le
9 /€ X ON/L ‘Nog 8bue|4 1119/Z 0l
8 0G1 X DNB/E INN-AIY 8G66¢.7 60¢

L 051 X ON9L/G INN-AY 966¢.7 80¢
4 G9l X DNP/I INN-AIY GG6¢.7 10¢
4 2/1-€ X ONOL/S ‘Hog XeH GeCl 17 90¢
| |wdBg piojuely g33 e 40 805957 Go¢
) palysS 318d 00140 | LELMO90) 70€
) pieng 8AleA | 21€70901) 20¢
) 19A0Q) 8SOH | 91€7090L 10¢
) 19A07) 88900 Jj8g - Aslind | 90210904 00¢

Ao uonduasaq [uonduasaq | al wog

pnouys Aajingd

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 19 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

sy

ssedAg 998

MHE00140
'® HA00L 4D ‘'MHO00LHD 'HO0LHO
[SPOA 104
zee# Al seoejdal gee# @l Bumid :sj10N

[ID}2g SAIPA sspdAg

7070 XOIrd X dINl 06 Moq|3 4441574 Gee

¥0%0%0 DIFIA X DIFIN X DIFIN 83L 88Y1GZ yEe

808080 DI X dIN X DIFIN 8L 18Y1GZ £ee

LdN2/L X QIr 8# [4445°74 [4%%

dd¥/l X dINZ/) 18onpay [4445:74 €€

OA[B/\ JOI[8Y JOAOSSOI] 10¥95Z 0€¢

.9}/1 | dwej asoH 8|gnog €9v6.Z 6¢€

/€ X ONOZ-p/} ‘M8I0G 8ulyoe 10€8.Z 82¢

Z/)-) X ON9L/S jog obelue) y¢e9lZ x4

Z X ONp/) llog abelue) €129/7 9¢¢

v/ X ONg/E }log abuel4 €€19.7 Gce

092 X ONP/L INN-AY 296¢.Z 1443

0G€ X ONZ/I INN-NY 196¢.Z (4%

¢1€ X DNB/E INN-AIY 696¢.Z [44%

0S) X ON8/E INN-AIY 896¢.Z 743

C1€ X ONIIL/G INN-NY 156¢.Z 0c¢

0LLMESBOL salinbal M\HE001HO
® HE001L¥D ‘'MHO00L YD ‘HO0LYD
Z9ZM090} sauinbal g001 ¥ / 001 8D

(viLe# @l nog)
JuswpdAN JeddoH uley 810N

ONg/| InN obue|4 169¢LZ 61€

ON9I/G ‘INN %907 X8H 34494 8l€

ONP/L 1NN %007 XaH 154474 L€

L XONg/L Nog xeH [ 0LGL/Z 9l€

.2/) ‘dwe) anp pezuaqany [|_S1ON%eS fI gie

00140 ‘Juswpjep JoddoH utep | Z9ZMO090L 71e

— ||~ ]|o|ln|—|o|—|m|n|o|g |||~ |||~ |||~ |—

Junojy peng abpug | 00£12201 €l

2
(<]

uonduosaq |uonduaseq | @l wog

M3IA JODg / doj 1addoH

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 20 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

| .¢/) dwej 8soH 8jgnod | 29v6.7 eve
[} /€ X ANZE-0L# ‘SOHS | €026/Z e
| ZLE X ONOL/GINN-AY | /66227 L¥E
3 ANZE-0L# INN suIyoep | Z6/z/Z 0ve
4 ONZ/L INNYOOTXeH | 1622/Z 65¢
Z Z/L-L X ONZ/L Hog XeH | GIGLIZ 8ee
| ZXONOL/G Nog XeH | 072L.Z €€
L [H1.6X°@0 ¢ x aimg/g Bundg uoisio] | zoeeez 9g¢
L [HY .S X @0 g x aimg/g Bundg uoisio] | 10eeez Gee
Z &ONS | X 7/ Uld yoje] Buuds | /07817 ee
z 9L/g uid yoe1 | 01izlz £ee
| 0JeD NuydoLl | 106117 268
Z pIg-z X g/guidyudoL | LiLLLzZ Leg
| 00140 ‘Aei] ino-ues|d | 64170901 0g¢

uopduasaq # Med | alwog

MIIA wojog /juol4 19ddoH

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 21 of 42



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

,,,,, 0)))))))))) ‘ A \‘
"""" O)))))))))) 77777777 \

Seal Kit for
#254202 Geroller Motor, 400C4UE
SK MLHR-U/D,E
Note: Bridge Weldment
(BOM ID #349)
CR100, CR100B requires: #1022W218

Upper Roller
CR100H, CR100BH, CR100HW &

CR100BHW requires: #1083W102

Page 22 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

Wiy JoAld 1910y 001 4D

| 2 X 8|qe0 Jelolly 91/} 011267 €8¢
| .91/1 | dwey] 8soH 8|gnog £9Y6.7 788
Z .2/} dwej) 8soH 8|gnoq 79Y6.7 18¢
v 7 X DN/l ‘Hog ebeuted 6629.7 08¢
s ¥ X ONz/| ‘}log 8beuse) 11629/7 6.¢
v 8/ X ONY/} ‘SOHA 11267 8/¢
I 4AN9L/G ‘MBI0S 188 A2 11§
8 ONZ/L ‘INN %007 X8H 16227 9/¢
Z ONOL/G ‘INN %007 X8H 1222127 Gl¢
s ONP/L ‘NN %007 X8H 1122.7 V18
4 Z/L-1 X ONZ/L ‘Hlog X8H GlGl/7 €18
| € X ON9L/G ‘)09 X8H 02117 2.8
| Z X ON9L/G ‘)og X8H 022).7 11§
| 3INFO00Y ‘1010 J8]j0J8D) 20257 0.¢
Z 0180 94O X DIIN 06 M0q|3 869167 698
| 070 OIFIN X GHOIN ‘06 M0q|3 169167 898
| /L= X p/L Aey seddiyd pulg 65977 198
v AnesH / x z Buudg 10G1£7 998
Z [.€1 X 20dIN X 20dIN ‘dium 8se81D ,p/) 21627 698
| 2020 Xd4 X diN ‘Jublens 118627 98
Z 2020 Xd4 X diN 06 M0q|3 10627 £9¢
Z 2020 Xd4 X dd yblens 208627 298
| 06 X Z0dIN Y87 8seal) 102627 198
| G X LdNg/) ‘Buimi esesin 02627 098
Z 7 X y/¢-| Buueag apl|biaqid 10}.L2Z 65¢
| alog ,z/)-| Buuesg jog-y 02527 9G¢
| Jp/€-) Hasu| Bulesg |leg £0612Z 168
v /g X 91/ ‘uld 110y Gz 9G¢
Z W2/L-L X ,91/€ ‘uld |0y 1GlylLZ GGe
Z 9}/¢ uld Yajeq 0Llzlz [
Z 1oedwo) ‘1ebunid pajpueH 7 | 80LINLOOL €68
| HY Wiy Jond J8]10y 00149 [ HE0EMO90L 76¢
| H Wy JoAld J8](0Y ‘Juswpldap | £0EMO90L LGS
v ajpueH INN | 0ZZMZ20L 0G¢
| abpug | sJoN 883 67
| Ja|joy peaq Jaddn | €1zmzeol 9ve
Z 9%0A Buuds | 90zMZZ0L 198
Z 8piIS PooH 100y | 80ZSZZ0L ope
| Buisnoy buueag J0jl0) ON | 8LZNZZ0L G¥e
Z Jaysep aimded | 81975104 e
J3T3) uonduasaq | uonduasaq | @l nOg

ppjaqg Alqwassy 1abunid

Zz 96od woly panuipuod

Is11 sppd 19]j0Y 12ddn

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 23 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

3'‘a/N-¥HIN MS
ANYOSLE “I0J0N J13]|0I9D LOZYSZH#

10§ Y |ess

L [.91 X20dIN X Z0dIN “diym 8see19 /L | agiez6z Y0y
| .91/} | dwep) esoH ejgnoq [ €9v6/7 S0
| J0/) dwelD esoH 8jgnod | z9v6/7 207
¥ v/€-) X ONg/) ‘Ylog ebeied | §5z9/7 L0y
¥ Z/L-€ X ONg/) ‘Nog abewed | 01529/7 00
| AN9L/G ‘Manses | zezlviz 66¢
[} ONZ/L N YoTXeH | 1622/Z 96¢
Z Z/L-L XONZ/L ‘Wog XeH | GIGL/Z 16¢
| ¢ XON9L/G Hog xeH | 0821/7 96¢
| 3NKOSLE J0l0N Jjl0ie | 10z¥SZ G6E
z 0180 GO X DIPN 06 Moqi3 | 859167 ¥6¢
| ¥0v0 OIFIN X GO ‘06 Moal3 | 269167 £6¢
| vll-) X p/| Aoy Jeddiyp pung [ v659v7 26¢
L |.91 X Z0dIN X Z0dIN ‘dium 8ses1 v/l | ag1e6zZ 16¢
| 2020 Xd4 X dW ‘Wbrens [ 11e62z 06¢
z 2020 Xd4 X dW 06 M3 | 20£62Z 63¢
z 2020 Xdd X d4 Wbens [ zoe6zz 93¢
| 06 X Z0dN ez eseass [ 02622 188
| Gy X LdNg/| ‘Bulid 8sealo | $0262Z 98¢
| alog ,z/}-| Butesgog-y | 0252z [T
| Jp/€-1 Wesu| bulesg leg | €0612Z 8¢
| 110y pee4 JamoT [ G0ZMZZ0) €8¢
| buisnoH buueag 400N ON | 812ZINZZ01 8¢
i) uonduasaq #Med | Al wog

13]|0Y 19MO1

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 24 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

MH4O001dD ® HA001L4dD
‘MHO001 YD ‘HO0L YD
|apoy 1oy

) lsuuey uondo | 0111€801 0cy
) Hoys ¢/1-€ aqnl [enuepy £059967 6Ly
€ | 7/€ X ONOZ-p/| ‘M3I0G BUIYdeN }0€8.Z 8Ly
L ¥/€ X ONS/E ‘Jiog abueld £€19/7 Ly
9 ¥/€ X ONQI/G ‘Jiog abuel 121917 9y
L /€ X ONp/| ‘}iog abue|4 L19/7 Gly
) 0G) X ONB/E INN-AIY 856¢/Z 1434
9 0G) X ON9L/G INN-NY 956¢.Z Ely
g GO} X ONY/l INN-AY G66¢.7 434
[4 ONL/G ‘NN abuel4 24194 234
€ ONP/L ‘INN %207 XeH 254474 0Ly
) pien9 3AlBA 001D | £011€80) 60¥
) 9le|d J9n0] SABA | 90171€80) 80¥
) pJeng abpug 00149 | 221M0901 L0y
) PIENY §31[9Y 1910Ss0ID | 81€7T7090) 90¥
) pLeNg YalImg pad4 001D | ¢0€T0904 G0v
O uonduasaq #4ed | dlNog

MHE00L¥D '® HE00LHD ‘MHO00L YD ‘HO0L¥D
[SPON 104

Bujpnouys 190y 12ddoH

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 25 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

8 | 2/l X ANZE-0L# ‘MBIOS BUIYdE| €0€8.7 6SY
L | /€ X ONOZ-p/l ‘M3IOS BUIyOe| 10€8.7 ey
4] /€ X ONS/E ‘}iog 8beued £€29.Z JA%4
3 JIE "19Ysep Jeld 111€17 9ey
3 /| ‘18ysep el 111€1Z 194
cl ONS/E ‘NN uI0dy 11627 1454
8 ANZE-0L# INN dulyoep ¢Slelz %9474
| ONY/E NN %007 XaH 11¢¢l7 1454
0l ON9L/G “INN 3007 X8H \¢eelz [A%7
€ ONY/I ‘NN %007 XaH |1144¥4 (017
3 WZJL ‘dwerd alip pezisqany 618297 (\14%
Z | ®ong .1 xz/1 uid yoje buuds 102817 144
3 W8L-1 X ,91/E ‘uld [10Y 515474 YX44
3 1oedwo) ‘Jabunid pajpueH 7| 80LNL90L 1474
3 JuswpdAA 81ge] pe84 00L¥D | LOEMO90) 144
3 00149 10Ald [03U0D pad4 90€70901 1444
L | H7 uswpiap deiy ajqe) pae4 [ HoszMZZ0L %474
| [uswpiam sreid des sjqel psa4 [ 0£2MZ20L [444
3 8|pueH [0Juo0) pss €0¢S¢ceol (X474
g Ja)depy buueag jod-n | 8€GSGLOL 0Zy
>u0 :O_..Q_._owwn_ :o_ua_._umwn_ ainogd
a|qp] paa4

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 26 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

W\

9|qeL pse4

Z 9l/G 1susemield | zzLelz 16y | | dweg Buioinog ON youms xoid | €0v9Z Ly

v | 2/l X ANZE-01# ‘Malog sulyoep | £0£8/Z 697 z v/) “Jousem je|d LL1g/Z 9G¢ Z g/ X p/¢JpWwoIn Joqany | £z8z797 oy
2| /€ x ONOZ-p/1 ‘Mal0g BuIyoR|y 10£8.7 89% v 0¢) - ANZE-0LAIN-AY | ¥862/Z GGy | AnesH ,p X p/¢ Bundg L0y1€Z Shy
| ZXONoL/gog ok | zzsasz 99y ¥y AN8L-91/6 ‘INN wersseig [ /56z/7 (14 | S¥z z0z9 bunesg jleg [ cozizz vy
3 /¢ X ON9J/G 'Ylog 8beled 1229.27 GO ] ON/E ‘INN %007 XeH V12217 (12 L[ 00140 uswpjap Jesey Jusieq | Z0EM090L (42
| L X p/¢ Yogepnoys | $/66/7 9y | ONOL/L ‘NN %007 X8H \v22iZ 5 L[ urmiond esegjoguod 00140 | 070901 vy
Z W2/ X 9L/G Nog Jepinoys | zzss/z €Oy 4 ON9L/S ‘INN %007 XeH 12222 LSy | 00140 1806u dnold pesd | $0£70904 Ly
v | .080°0%9L/G Jousemield 341d |  2eeelz 09 Z ON/L ‘INN %007 XeH 1122lZ 05 | 00149 ‘pi7 xog Josusg | £0£7090} (44
I JPIE 1ysem je|d 111817 657 | ZXONOL/LNogd XeH | 0ZvL.izZ (14 | 001490 ‘a1eld Junojy youms | 10£70901 [
¢ [.£60°0 X 91/g leysepm 1.4 Jeqany | €71€/Z 9G¥ | dweg Bunjuis ON youms xoid | G0pv9Z 8y Z Buieag ‘Buysng | JESNGLOL 8¢y
Ao uonduasaq #Yed | al Nog [§T) uonduasag #4ed | al nog o uonduosaq #4ed | alwog

ID}oQ |04UOD I9]|0Y PO

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 27 of 42



CR by EMB Mfg.

«C/L X ONP/L ‘1og XoH G0L14Z 14

qouy ‘U sjpueH 716997 08y

Rev # 160616

ONB/E ‘INN %007 XaH 334974 y8Y )Jeys JOJON Jaysem | 111180 Ly

«¢/1-€ X ONZ/} ‘)Iog X8H GeGl.Z €8y ayeig wnid Yooig [ y0ZNZI0S 744

| anH Jess) 8Aua | 9ZLINL8OS L6 Y06 ‘100 dlneIpAH 801157 6Ly
| dens buiyouip 09 S0v2627 06 0190 YOI X JIPW Wybrens Gy9LGZ 8ly
@ / JF/E X ON9L/S ‘Hog ebue|4 1219/7 687 WS/10°0 X Wwy9 X @0 wwig) ‘bunds dwod 1022£7 Ly
L JFIE X ONY/| ‘}og ebue|d 1119/7 88y ped exeigspioH | #11M180S 9Ly
Z JF/L X ONP/L 'MBI0S 188 LyiZ 18y yoInI) Youip ‘elpueH | ZLIML80S Gly
Z .8/€ '18ysepm Iys 181€/7 98y pleIS | LLLMLBOS vy
&/ g DNZ/L NN 4007 X8H 162212 gy youm ‘buisnoy | Z0LML80S ely
) z
|
z

— |||~~~ |N|N|[— ]|~ |

JF/E-) X DN/} NIog XeH 116117 [4:14 POY [04u0] YOUIM | €0ZINEBOL 0.y

Ao uonduoasaq |uonduaseq | al wog Ao uonduasaq |uonduaseq | al wog

‘payojew A[oaliod

ale sieab aunsul |Im Sy |

:s)3s ul J9pJo asea|d ‘sieab youim
Buriapio usym :LNVLYONI

3‘a/n-dHIN 1S
0S dH1IN
Jojo|\ d1nelpAH 80LySZ#
104 1Y |eds

10607100 CR100 RevD Parts Manual.030915

MHE00L¥D ‘MH00L YD

For threaded parts installation, refer to the torque charts in this manual.

[9POI Jo} _ Yyouim

Page 28 of 42



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Winch Drum Detail |

for Model
CR100HW, CR100BHW

IMPORTANT; When ordering
winch gears, please order in
sets: This will insure gears are
correctly matched.

BOM ID | Description | Description Qty
226 5081A103 | Cable Clamp 1
227 5081M125 | Gear, Driven 1
228 5081W121 | Drum, Main Cable 1
229 225207 225203 Insert Only 2
230 725301 PF206 Flange Only 4
231 729202 Grease Zerk 1/4NF 1
232 734302 Spring Plunger, 3/8NC x 5/8" x 21 Ibs 1
233 746531 Key, 1/4 x 1/4 x 2 1
234 272231 Hex Lock Nut, 3/8NC 6
235 274111 Set Screw, 1/4NC x 1/4" 2
236 276233 Carriage Bolt, 3/8NC x 3/4" 6
237 792112 Synthetic Winch Rope 1/4 x 50' with Hook| 1

for Model
CR100HW, CR100BHW

Description | Description Qty
237 1083W203 | Winch Arm Extension Weldment | 1
238 1083W205 [ Winch Base 1
239 271640 Hex Bolt, 5/8NC x 4 1
240 272231 Hex Lock Nut, 3/8NC 4
241 272261 Hex Lock Nut, 5/8NC 1
242 276134 Flange Bolt, 3/8NC x 1 4
243 276152 Flange Bolt, 1/2NC x 1-1/4 3
244 1061M108 | L Handled Plunger, Compact 1
245 214151 Roll Pin, 3/16" x 1-1/2" 1

Page 29 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Fairlead Ass'y Detail |

for Model
CR100HW, CR100BHW

Item [ Part Number | Description Qty

246 | 5081W103 Bracket,Fairlead 1

247 | 5081M109 Bushing, Fairlead Side 2

248 | 5081M111 Bushing, Fairlead Top 2

249 | 227103 Fiberglide Bearing 1/2" x 1" 8

250 | Z71566 Hex Bolt, 1/2NC x 6-1/4, 5-1/4 Shank| 2

251 | Z71567 Hex Bolt, 1/2NC x 5, 4" Shank 2

252 | 272251 Hex Lock Nut, 1/2NC 4

Roller Lift Hydraulic Cylinder | for Model
. . CR100H, CR100BH, CR100HW,
| See Cylinder Detail CR100BHW

BOM ID | Part # Description Qty
536 1083C105 | Cylinder, 1-1/2" Bore x 6" Stroke| 1
537 1083W105 | Cylinder Pin, CR100 Lift 2
538 271310 Hex Bolt, 3/8NC x 1 2
539 272231 Hex Lock Nut, 3/8NC 2

Page 30 of 42  Forthreaded parts installation, refer to the torque charts in this manual. Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Cylinder Seal Installation |

for Model
CR100H, CR100BH, CR100HW,
CR100BHW

S
N o
A0

]
N (COMMON TO ALL CYLINDERS)

R

YR
7%
/) /)
\\\ \‘\\

DETAIL
SHOWS PROPER

ORIENTATION OF SEALS

Roller Lift Hydraulic Cylinder Detail

for Model
CR100H, CR100BH, CR100HW,
CR100BHW

BOMID | Part # Description Qty
540 1083C1053 | Rod, 1x3/4 1
541 1083C1054 | Barrel, 1-1/2" Bore 1
542 G150-100S [ 1-1/2" X 1" GLAND 1
543 272252 Hex Lock Nut 1/2NF | 1
544 P500-150SP | 1-1/2" BORE PISTON | 1

Page 31 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Intellifeed Manifold Ass'y |

for Model

CR100H, CR100BH, CR100HW,

CR100BHW

BOMID | Part# | Description Qty
545 751498 | Straight, FJIC x MJIC 0812 1
546 751643 | #80RB x #8JIC 1
547 751649 | Straight, MJIC x MORB 0806 2
548 751673 | Tee, MJIC x MORB x MJIC 080808] 1
549 756508 | CR IntelliIFEED Manifold 6gpm 1
550 Z71235 | Hex Bolt, 5/16NC x 3-1/2 2

BOM ID | Description | Description

247 751641 #60RB x #6JIC

248 751644 Straight, MJIC x MORB 0608 | 2
249 756218 Two Spool Valve, VC x 12GPM| 1
250 271225 Hex Bolt, 5/16NC x 2-1/2" 3

548
Winch and Roller Lift Hydraulic Controls for Model

CR100H, CR100BH, CR100HW,

CR100BHW

Seal and Replacement Kits

1x SK SD5/1

Complete seal kit for your part #256216)

1x SK SD5/2

Complete seal kit for your part #256219)

1x L5(M8)

Lever box

Page 32 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

JO# qInqg uswooe|dal dwe asusoi L0E1L9Z7 | 066-v1€ Aaneg | £12€6Z 1ZA]
uun aoe|dal P8y ‘v/1-9 X $/L-Z 61T [eAQ 201197 b youms Aiejes Aemesesiq [ ¢1/162 €19
yun aoe|dal Joquiy g dwe JayJepy punoy 502197 ) HY ZIXxg ‘oYeig ou309|3 | Z1/16Z [
Jun aoe|das poy .2 dWe Jasep punoy 102197 3 H1zlXg ‘oYeig duos|3 | 20/16Z 1S

Juswiaoe|daJ uonduosag # Hed | |pes7.89 yym Josuss dnxold @334MIBW | 012997 0.5
JusWaoeiday qing 3usn 3 @334z ‘ouod | ¥02997 69S
} duleg BuuIS ON YoIms xoid | S0vv9Z 895

| duweg buioinog ON YoIMS xoid | €097 199

| ssauleH sayelg 9 sbIT 001HD | 041297 999

| SsauleH alI\ 00140 | 801297 G9¢

z dweq asusar | 10197 96

14 Jaquiy ,z dwie ey punoy | 0z19Z €99

14 pay g dwe Josiey punoy | 10z19Z 299

14 paY ‘p/L-9 X ¥/1-Z }4BI7 [BAO | 201197 199

! wdbg piojuely 3341193l ¥O | 805957 09

uonduosaq | #Med | alNog

sayelg punouo
4 3

pasn 10N

wing Jybry -o @ m- winy 3o
v €
pasn JoN syb1 el

sSaUIDH Bulip s pig pup spybin
3 SSOUIDH Bulip pasyi|diu|

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 33 of 42



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

duwipg Bupjuis ON Y24MS X0id
SOvp9Z

dwpg BUI2INOS ON YDHMS XOId
[0 4474

SSAUUDH Buf\ 00Ty | s 2

HSINL4

ONIMYIT 37908 LON 00

TN 0dn @3] parowddy| ¥ 80129z7|

0 ) 520050 | LHOWAJ00 6 A3 ‘ON_Lavd TILYI N

T P ofodte =] relbder
1\0 0D e AT 200
30%4 JOLI3NNDD WDI4 M3IIA

11€-9Sy-08€9
wdb9 plojubw @334l 32

805957
X \
: Y3LIVIS AINION3 NO

1SOd 3AILVOIN OL

HOLIMS
€ 0331 3I[IAH

€ _HILIMS
(334 am4

@ e 1S0d 89°0_0
ol 1004 %14 yoyms Aja)os Abmpdipalg

qa n
1504 93 I Led 9N €LL161
ONILLH 05’
J o 400 WD
@5

SSINUVH
AvAmiyayg SIHOMOL

oNIY N (O
) S1/L0

© @ & [ ——¥31¥VIS INIONI NO
LS - S0y 15Od JAILISOd OL

3094 ¥DLIINNDD WX AJIA
11€-9S€-08€9

RERERE ] @
056-V 1€ A1ajog
L12€61

e 1t [T e
9 @ [ ™ s8] Q o1

L e @ﬁ:&
- @ - ¥l
91 1 W ‘ A m W h
s oL (O B o 0 . e ’ 1504 890_0
AY38 divor 20 © ) Al
RS © A o1 1004 @34
QNN 310N zuva3y [©) o 007 1vd SOd
9 134 ’ 3403
91 NG
(unowio aNioNa

NO XOVI8-NId -
OINI sau) 4z ‘31vdvd3S NV 380071
S34YI AJ3LLvE ATddNS 310N

(301vdd SI SSINAVH 310N

a3adlisiu) ‘lo4uod
¥02991

— JONVHO
Y3ILAVIS ¥VIN

SSANYVH ONRIM
ANIONI WOJd aval

xog |oyuo) aulbug
1-809LVZ

NOILVTIVLISNI SSINYVH ONRIM D901 001D

| 801Z9z# wpibpIq BuLim pasyijia]

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 34 of 42



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

Hydraulic Hose Parts List |

The Chart below is a complete list of hydraulic hoses for all models of the CR100. For infor-
mation on your model and its hose connections please review the hydraulic schematics on

the following pages.

PART NUMBER |DESCRIPTION QTyY MODEL
752121 1/4"Hose, FJICO6 x 90FJICO6 x 28" CR100HW & CR100BHW
752126 1/4"Hose, FJICO4 x 90FJICO4 x 34" All Models
252127 1/4"Hose, FJICO4 x 90FJIC04 x 26" All Models
| . CR100H & CR100BH
752135 1/4"Hose, FJICO6 x 90FJICO6 x 18 CR100HW & CR100BHW
. . CR100H & CR100BH
7252136 1/4"Hose, FJICO6 x 90FJICO6 x 23 CR100HW & CR100BHW
752250 3/8"Hose, FJICO8 x 90FJICO8 x 23" All Models
] ] CR100H & CR100BH
752251 3/8"Hose, FJICO8 x 90FJICO8 x 21 CR100HW & CR100BHW
752274 3/8"Hose, FJICO8 x FJICO8 x 88" All Models
752275 3/8"Hose, FJICO8 x FJICO8 x 86" All Models
752276 3/8"Hose, FJICO8 x FJICO8 x 62" All Models
] ] CR100H & CR100BH
7252277 3/8"Hose, FJICO8 x 45FJIC06 x 93 CR100HW & CR100BHW
] ] CR100H & CR100BH
752278 3/8"Hose, FJICO8 x 45FJIC06 x 27 CR100HW & CR100BHW
] ] CR100H & CR100BH
752279 3/8"Hose, FJICO8 x 90FJICO8 x 44 CR100HW & CR100BHW
752349 1/2"Hose, FJICOS8 x FJICO8 x 16" All Models
7252351 1/2"Hose, FJICO8 x 90FJICO8 x 42" All Models
752423 3/4"Hose, FJIC12 x 90FJIC12 x 20" All Models

Page 35 of 42  Forthreaded parts installation, refer to the torque charts in this manual. Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

&
%
252349

62"(158cm)
ORE

252276

:
{(B C'Do
d® ®

756508

|
@ 5s
fred 'L &
g e
(L1 4
- INES X "]
Kt N é °__\.
q-g Slg S
e = «-| =
0| 5 N wl £ € ! ég
NI < gﬁ o
o & 5 ol = 2
_ N S NH Qs oS¢ z
& S 3 Y S 3
|8 o o Ne Mz T € o2
2 ~N
NE N © N & N 2 o
INI & 8 N8
- w| a
IS
0 &
0
‘ = Q
pag
LO:
g N S
e
>
I
c c =
5 ke o ~ & 8
— — -— o
Il B 8 o @ O o a°H |l 1o N
olg £ 02 o N 0 G M
= > £, c > c = 0 = I T
E=] g 8 c - g:w N i
sls =02.]0
Ols s8¢ Q
s|g 2£538]|0O (@)
E =0: 0
Dl c 35938
S8 1T4T
£
i £98%

Hydraulic Schematic CR100 & CR100B |

Page 36 of 42  For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

?HIO

o Gl

é

4

Z1083C105

:E; !
:::‘@uf

®
3 % 0
@1

4=

|
NI

©
®

1083A130

NG
(%

= N
S o E
I = 8
e N e
0| Y
N NI~

0| =

ol &

= 8

ole

B

INIS

T8 %
Sixm

Fitting Identification
1

Hydraulic Schematic CR100H & CR100BH |

8

£
o, P
o @
g,0
Eo%
OID Q
8308
SO 38
2252
L |
- o
[ SY)
S0T

Connection
Type
Connection
Size

753116
Hydraulic Pump

Page 37 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

Z1083C105

1083A130

<

754108

52121

756401( | |

752126
(86cm)
(
252251
( )
254202
Top Roller
252274
(224cm)
AN
£52250
23"(59cm)
754201
Bottom Roller
27

|
|
Z
o
753116 W I

Hydraulic Pump

Connection
Type
Connection
Size
755302
Filter Cap

R
Sizm

o
£
£ .
8 o
@
[P
00! ]
T30 &
25938
-
-
EoZm
oI

Page 38 of 42  For threaded parts installation, refer to the torque charts in this manual. Rev # 160616

Fitting Identification
t

Connect

Hydraulic Schematic CR100HW & CR100BHW |




10607100 CR100 RevD Parts Manual.030915

CR by EMB Mfg.

CR100: LABEL PART NUMBER AND DESINGNATION LIST

Prt. No

Description

CR100 & CR100B

CR100HW & CR100BHW

CR100H &CR100BH

794622

CR100 TOOLBOX CR100

1

1

294623

CR100 ENGINE DOOR CR100

294115

FIRE HAZARD — NO SMOKING

Z94435

ULSD DEISEL FUEL LABEL

794116

DRIVELINE — ARM ENTANGLEMENT HAZARD — KEEP HANDS AWAY

794167

HYDRAULIC RUPTURE HAZARD — KEEP BACK

294117

FLYING OBJECT HAZARD — KEEP BACK

794119

HAZARD — READ MANUAL

294228

REMOVE IGNITION KEY

294120

ROTATING CUTTER HAZARD — KEEP HANDS AWAY

794127

DRIVELINE — HAND ENTANGLEMENT HAZARD — KEEP HANDS AWAY

794143

NOISE - 121DB NOISE

794207

ENTANGLEMENT HAZARD — DO NOT CLIMB IN HOPPER

794209

COUNTER CLOCKWISE ROTATION — ROUND

794215

FROZEN BATTERY HAZARD

794414

ROLLER FEED CHIPPER — FEED CONTROL RH

794422

FEED CONTROL LOCK

794238

150 MM (6.0) MAX MATERIAL CAUTION DECAL

794203

PROTECTION EQUIPMENT

794119

ROLLER FEED CHIPPER - FEED CONTROL LH

794421

ROTOR LOCK

794618

CR100 L&R CHUTE MID. WALLENSTEIN

794619

CR100 CONTROL PANEL WALLENSTEIN

794620

CR100 TABLE BOTTOM WALLENSTEIN

794621

CR100 INTELLIFEED

794416

CR100 STARTING / OPERATING / STOPPING INSTRUCTIONS

794625

CR100 CHUTE RIGHT BOTTOM GOLD

794617 MADE IN CANADA 3" DIA” ON 794625

794630 3 YEAR WARRANTY DECAL ON Z94625

794627

CR100 CHUTE LEFT BOTTOM GOLD

794617 MADE IN CANADA 3" DIA” ON 794627

794630 3 YEAR WARRANTY DECAL ON Z94627

794426 GREASE 50HRS LABEL ON Z94627

794626

CR100 CHUTE RIGHT ELBOW SILVER

794628

CR100 CHUTE LEFT ELBOW SILVER

796376

CR MARKETING STICKER 7.0 X 1.5

796377

CR MARKETING STICKER 13.0 X 2.5

794426

GREASE 50HRS LABEL

794144

RH ROTATION DECAL

794145

LH ROTATION DECAL

794436

ANTIFREEZE LABEL

794124

DECAL WARNING LABEL

794401

WINCH CONTROL — WIND/UWIND

794402

WINCH — FREE WHEEL / ENGAGED

794250

WINCH ENTANGLEMENT DECAL HORIZONTAL

Z944243

WINCH ENTANGLEMENT DECAL

794415

UPPER ROLLER LIFT CYLINDER - LIFT / CRUSH

Page 39 of 42

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.
2083333
92782¢2¢ Al : .
© = n EL‘ > 4 3
Z‘(Dg;cmoo Ll vl R
LY~ S 92£DT il 2 QYA
5202?2008 Hl = . .
"5E€E532072 el ) = T
=35650 ©T ',;"“.“ \[5
og5c_.=9 | ¥ K &
03,098 =15 | [\ % o0
xpg0®c03Z0 Y} ] —
m O L0937 o= | \ 4 GQa ek
E_Q_otmO_LD | ﬁ 3 3
Gp002>p520 ' N N
EBSQHG—)(DC (- g
¥2E€53a0% 9T |®@
N -
-‘@ _.g g
\ 2 /ﬂ R
O L
—— O F@@
AEE =i
I [ :
Z
o
R
(7]
=
7]
—
-
>
o
>
o
—r
[7]
Qo
[ 5

Page 40 of 42  For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

10607100 CR100 RevD Parts Manual.030915

MaIA apisul JaddoH

L02v6Z 0ZIv6Z
L2162
o Q A M MHO00LYD
'8 HOOLMO | MHO001L 8D
O _ 9l1v6Z L9162 L0V¥6Z | HOOLYD

60262 VZLP6Z 1124474
N

9ZYv6Z

|aued jos3uo0)
jo dn aso|

[ szzvez || 191¥6Z :‘ 611762 | ,. 5 P "".
p 1 eSS SR IX XY

St o"oo““o"ooo%
'

o Y| = 11 _ A

Q3a3adi T 13 1LNI

1N (BIRN S s

AN AL

0 N - VO
©6

Rev # 160616

*J9|DBP PBZIUoOYIND
JNOA WO} 8|0D|IDAD 81D SUBIS
Alojps maN  paliddp aq
1snwl subis mau ‘subis Alo)os
1noyiim paopidal supd 1o
9|qIB9||l dWOD28g ‘PaAOW ,
-2l ‘pabpwpp usaqg aAbDY -

=

[ szovez ]
m..wr - [ 8€2v6Z | L02¥6Z | 021¥6Z
.. “l "\ EM@.
@\k),
e y
= y
A
\
\\\
/

v

[ 9zvv6z |
0Gz
T

_9zov6z

For threaded parts installation, refer to the torque charts in this manual.

suBis Alojos JI - ¥IFWINIY [SPIS 1UBH - 1NOAD] 5GP

Page 41 of 42



1060T100 CR100 RevD Parts Manual.030915 CR by EMB Mfg.

| Accessories |

#1012L269 LEDGER CLEARANCE
( \ SETTING GAUGE
For CR100 Series
An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269 \J

#Z97068 CR100 / CR100P
COMMERCIAL TRAILER WOOD CHIPPER
OPERATOR’S MANUAL

Available as a download at
www.embmfg.com

CR100/ CR100P COMMERCIAL

TRAILER WOOD CHIPPER
OPERATOR'S MANUAL

Page 42 of 42 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



	CR100 Variation Chart
	Frame Detail - Tongue & Jack
	Frame Detail - Front
	Frame Detail - Rear
	Frame & Fender Detail
	Axle Ass’y
	Hub  Assembly
	Brake  Assembly
	Engine Carriage
	Engine
	Engine Parts
	Engine Compartment Shroud
	Engine Compartment Door
	Radiator Shroud & Screen Door
	Tank Compartment Shroud
	Battery Fuel & Hydraulic Tanks
	Tank Compartment Tool Tray Detail
	Battery Fuel & Hydraulic Tanks
	Control Panel  
	Tank Compartment Lid 
	Discharge Chute 
	Rotor Housing Rear 
	Rotor Housing Front 
	Rotor Interlock Latch
	Rotor Interlock Clutch 
	Rotor Assembly
	Pulley Shroud
	Hopper Top / Back View
	Bypass Valve Detail
	Hopper Front/ Bottom View
	Upper Roller
	Plunger Assembly Detail
	Upper Roller Parts List
	Lower Roller
	Hopper Roller Shrouding
	Feed Table 
	Feed Roller Control Detail
	Winch 
	Winch Drum Detail 
	Winch Arm Ass’y
	Fairlead Ass’y Detail 
	Roller Lift Hydraulic Cylinder 
	Cylinder Seal Installation
	Roller Lift Hydraulic Cylinder Detail
	Intellifeed Manifold Ass’y
	Winch and Roller Lift Hydraulic Controls
	Intellifeed Wiring Harness &
	Lights and Brakes Wiring Harness 
	Intellifeed Wiring Diagram #Z62108
	Hydraulic Hose Parts List 
	Hydraulic Schematic CR100
	Hydraulic Schematic CR100P
	Label Layout - List
	Label Layout - Left Side
	Label Layout - Right Side
	Accessories

